
  

July 23, 2024 | Version 3 for RDOS Review 

 

Submitted to: Regional District of Okanagan-Similkameen  

Prepared by McElhanney 

Contact 

Lee Peltz, P.Eng. 

778-476-8138  

lpeltz@mcelhanney.com  

 

Our file: 2422-20427-00 

RDOS-23-UTL-09 | 

Engineering & Financial 

Assessment of the Sage 

Mesa Water System 

 

Final Report 

Address 

290 Nanaimo Avenue W, 

Penticton BC Canada V2A 1N5 

 

 



 

Your Challenge. 

Our Passion. 



 
 
 

 

 

McElhanney 

290 Nanaimo Avenue W, Penticton BC Canada V2A 1N5                                                                              

Tel. 250 492 7399 | Fax. 1-855-407-3895 | www.mcelhanney.com Page i 

 

 

 

Our File: #2422-20427-00 
[...]
water-related costs. This could become more apparent if Sage Mesa is connected to the larger City of 

Penticton’s water system.  

Siting of the water treatment plant is covered in section 3.6. This location would be outside of any 200-

year flood hazard lands indicated in Schedule G (Hazard Lands-Flooding) OCP Bylaw 2790. 

3.3. WATER TREATMENT EVALUATION AND OPTIONS 

It is important to conceptualize and understand the various water treatment processes that can effectively 

address the water quality issues in the MSWS, and how to best meet the IHA’s 4-3-2-1-0 drinking water 

objectives, the BC Source Drinking Water Quality Guidelines (BC SDWQG) and the Guidelines for 

Canadian Drinking Water Quality (GCDWQ).  



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 39 

 

After evaluating the existing system, treatment options to are discussed below section for viability for the 

Sage Mesa system. 

3.3.1. Evaluation of Existing Treatment Process 

As currently only chlorination is being used for treatment, the system must provide the full 3-log 

reduction/inactivation of both Cryptosporidium Oocyst and Giardia Cysts, and 4-log reduction/inactivation 

of viruses. As Giardia is the most resilient of the three pathogens, the necessary contact time (CT) is 

governed by Giardia inactivation. The effectiveness of chlorination is negatively impacted by increased 

pH and lower water temperature.  

For Sage Mesa, assuming a water temperature of 5°C and pH of 8.5, with a minimum free chlorine 

residual of 0.4mg/L, a CT value of 236 min-mg/L is required to ensure 3-log reduction/inactivation of 

Giardia.  

As previously noted, with both pumps running, the flow rate is approximately 31.8l/s or equivalent to the 

MDD. The length of 200mm pipe from the wet well to the first users is approximately 250-300m; at MDD 

flows, this would result in a CT of 1.6 min-mg/L. This is insufficient to achieve a 3-log reduction of 

parasitic cysts or even to achieve 4-log reduction of viruses which requires a CT 8 min-mg/L.  

Consequently, additional retention is required to achieve the minimum CT before the first users. 

3.3.2. Assumption of New Two-Way Flow 

As indicated in Section 3.3.1, for the first customers to be protected from pathogens, significant log 

reductions/inactivation must be achieved prior to chlorination. The ability to meet the requirements of 4-

log reduction of viruses and 3-log reduction of Giardia and Cryptosporidium by chlorination alone to the 

first customer using the existing one-way flow distribution system, i.e. no dedicated reservoir fill line, is 

summarized in Table 11 below.  

Table 11: Levels of Pathogen Reduction by Chlorination – Existing One-way Flow 

Reduction level at 

5°C and pH 8.5 and 

0.4 mg/l residual 

300mm Pipe 
Length (m) 

Pipe Contact 
Volume (m3) 

CT req (min-
mg/L) 

CT avail  (min-
mg/L) 

Sufficient 
CT? 

To first customer - 3 
log Giardia 

300 21.20 236 3.7 NO 

To first customer - 4 
log virus 

300 21.20 8 3.7 NO 

As demonstrated, for the first customer to be protected without changing the distribution system to a two-

way flow, i.e., dedicated reservoir fill line and a dedicate distribution main, additional treatment (likely both 

filtration and UV) would be required to meet IHA’s 4-3-2-1-0 drinking water objectives as chlorination 

provides ineffective treatment to the first customers.  



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 40 

 

To limit the number of options to be analysed, it is assumed that a two-way flow will be implemented in 

this project, and a new fill line to the lower reservoir will be installed, as also recommended in Focus’s 

2012 report. 4 log inactivation of virus could be met via chlorination alone (see Table 12) and 

consequently, UV would not be required. Filtration would still be required for adequate reduction of 

Giardia and Crypto (only 0.5 log reduction achieved) and to meet the Drinking Water Objectives of two 

treatment methods of treatment.  

Table 12: Levels of Pathogen Reduction by Chlorination – Two-way Flow – Low Water Scenario at Lower Reservoir 

Reduction level at 5°C 

and pH 8.5 and 0.4 
mg/l residual 

Tank 
Volume 

(m3) 

Liquid Low 
Level 

Volume 
(m3) 

300mm 
Pipe 

Volume 
(m3) 

CT req’d 
(min-mg/L) 

CT 
available 

(min-mg/L) 

Sufficient 
CT? 

Existing lower reservoir 
- 3 Log Giardia 

272 44 66 236 60.6 NO 

Existing lower reservoir 
- 4 Log viruses 

272 44 66 8 60.6 YES 

Note: the reservoir low liquid level is based on 25% MDD (lower zone) emergency volume remaining (i.e., 
emergency storage). The lower zone includes approximately 75 of 260 total dwellings (29%). Domestic MDD = 
2250m3/day *0.29 = 652 m3/day. 

The routing of the proposed dedicated supply line is presented in Figure 14 in Section 4.  Figure 2 

provides a high-level process flow for the options, depending on whether there is a lower and upper 

reservoir or only a single upper reservoir. All the treatment options would require a wet well if there was 

only an upper reservoir, and the existing booster pump station would need to be reconfigured to pump 

from the wet well instead of the lower reservoir.  

 

Figure 2. Process Flow for Treatment Options based on Reservoir Option 



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 41 

 

3.3.3. Filtration Overview 

Provincial treatment objectives allow a surface water supply system to operate without filtration if 

conditions for filtration exemption are met or a timetable to implement filtration has been agreed to by a 

Drinking Water Officer.  

To assist in the filtration exemption process, the Drinking Water Officer has the discretion to rely on 

sampling of additional parameters to account for local water quality influences and contaminants that 

could affect treatment.  

If a water supply system is permitted to operate without filtration, it does not mean that filtration will not be 

required in the future. Changes in raw water source quality and increased threats to the watershed or 

aquifer might necessitate the installation of a future filtration system. Below are the recommended 

filtration exemption criteria, excerpted from the “Guidelines for Pathogen Log Reduction Credit 

Assignment” (Province of BC, 2022) (Refer to Figure 3).  

 

Figure 3. Recommended Filtration Exemption Criteria taken from Guidelines of Pathogen Log Reduction Credit 
Assignment (BC, 2022) 

Previous reports by AECOM (2007) and Focus (2012) both indicate a possible filtration exemption similar 

to that granted to the City of Kelowna’s water utility. However, it is McElhanney’s opinion, which is 

supported by the RDOS, that it is unlikely this exemption is achievable at Sage Mesa due to the higher 

turbidity periods exceeding requirement #4 above, i.e., raw water turbidity exceeds 5 NTU for more than 2 

days in a twelve-month period (Harvey, 2007; Sage Mesa Water Supply Study, 2012).  

A review of several filtration treatment technologies for the Sage Mesa system was undertaken including: 

1. Dissolved Air Floatation (DAF) and Rapid Sand Filtration 

2. Hollow Fibre Nanofiltration (HFNF) 



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 42 

 

3. Ballasted flocculation (BF) and sand filters  

4. Pressure Filters  

The intent of each of the above technologies is to remove the turbidity and dissolved organic matter in the 

water to reduce the formation of THMs and HAAs in the final drinking water.  

• All processes except the HFNF require chemical addition of coagulants to ensure that the 

dissolved and suspended solids are flocculated into larger sized particles, big enough to be 

floated and then retained on the filter media.  

• The HFNF membrane system requires chemicals for cleaning cycles which occur automatically 

and at regular intervals.  

• All plants require the addition of Chlorine disinfection to ensure conformance to the BC 4-3-2-1-0 

rule for surface water treatment. Pressure filters require additional UV disinfection as they are 

considered by the Province to be pre-treatment only.  

Treatment processes and additional systems are summarized in Table 13 below. 

Table 13: Summary of Treatment Process and additional systems to meet Regulations. 

Treatment Process 
Chlorine 

Disinfection Req’d 
Coagulants 

Req’d 

Chemical for 
Cleaning 

Req’d 

UV Disinfection 
Req’d 

Dissolved Air 
Floatation (DAF) and 
Rapid Sand Filtration 

X X    

Hollow Fibre 
Nanofiltration (HFNF) 

X  X   

Ballasted flocculation 
(BAF) and sand filters  

X X    

Pressure Filters 
(GAC) 

X X   X 

For a small community such as Sage Mesa, it is important that the WTP be less complex, easy to 

operate, have less chemical handling, be automated and less expensive. The largest challenge will be 

dealing with the waste streams generated by all the treatment technologies due to there being no 

available connection to a sanitary sewer.   

As none of the systems can provide the required 4-log inactivation requirement to the first customer with 

one-way flow, it is assumed that two-way flow will be implemented.  Note that pressure filters are not a 

viable option for one way flow even with UV.  

The treatment processes listed above are discussed in more detail below. 



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 43 

 

3.3.4. Dissolved Air Flotation (DAF) with Rapid Sand Filtration 

For municipal systems, the 

conventional treatment process for 

reducing turbidity and naturally 

occurring organic matter is 

coagulation, flocculation and 

sedimentation (or floatation) 

followed by rapid gravity filtration.  

Chemical conditioning is used to 

encourage suspended solids to 

bind together to form larger 

particles (flocculation).  These 

larger particles are then removed 

after they sink (sedimentation).  

For low density particles, the 

process of Dissolved Air Floatation 

(DAF) can be used in place of 

sedimentation. After flocculation, 

water is exposed to fine bubbles 

that entrain the floc causing them 

to float to the surface where they are skimmed into a waste stream. The water then passes though a 

multi-media sand filter followed by disinfection to meet potable water standards. TOC removal should be 

in the range of 60-75%, colour will be almost completely removed and turbidity will be below 0.3 NTU. 

(Refer to Figure 4). 

It is proposed that this water be stored in a backwash recovery tank with up to 10% of the inflow being 

recycled to the head of the plant. Sludge would be pumped from this tank either directly or to a holding 

tank for offsite disposal to Landfill.  

DAFs require an open water surface to operate and do not operate under pressure, thus requiring a clear 

well for treated water and booster pumps to pump water to the treated water reservoir(s). Disinfection via 

sodium hypochlorite takes place after filtration.  

Log reduction credits achieved by conventional filtration is presented in Table 14. 

Table 14.  Log reduction credits for pathogen reduction using conventional filtration. 

 

Figure 4. Typical DAF System with Rapid Sand Filtration 



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 44 

 

AWC solutions was contacted for treatment equipment pricing. Their proposal includes for 2 separate 

trains, each capable of treating 2,750m3 net water. The estimated capital and life cycle costs for a 

conceptual level DAF WTP are presented in Table 15 and Table 16. 

Table 15.  Estimated Capital Cost for the Conceptual DAF WTP 

Option 1 – DAF   

Item Description   

Packaged System – 2 module – 2750 m3/day each $3,809,000 

Building structural, foundation  $756,000 

Building Electrical distribution and Lighting $100,000 

HVAC and plumbing $150,000 

Site Electrical $150,000 

Site Work $264,000 

Wet well  $75,000 

Pumps- wet well to lower reservoir – see infrastructure 
costs(1) 

- 

Emergency Generator (WTP plant only) $150,000 

Backwash Recovery  $320,000 

Sludge Holding tank $10,000 

Commissioning $60,000 

BC Hydro Allowance $50,000 

General requirements (15%) $884,000  

Contingency (30%) Rounded to nearest $1000 $2,711,000  

Estimated Capital Cost  $9,489,000 (2) 

Notes 
(1) 1 duty /1 standby pump will be required to pump water from wet well to lower reservoir. If 

only an upper reservoir, existing booster pumps will be reconfigured to pump from wet 

well to upper reservoir. See Infrastructure costs.  

(2)  A system with no redundancy (1 module at 2,750m3/day) would have a capital cost of 

approximately $5.2M 

. 

  



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 45 

 

 

Table 16. Estimated Life Cycle Costs for Operations and Maintenance – DAF WTP 

Option 1 – DAF Annual Costs   

Consumables   

Coagulant & pH adjustment $40,000  

Sodium Hypochlorite (12% @ 4mg/L) – Disinfection $16,000  

Replace sand media every 10 years $20,000  

Energy Consumption   

Pumping, Mixing, and Backwash Systems $10,000  

Maintenance   

Operating staff time for O&M $58,400  

Sludge Disposal  $90,000  

General equipment maintenance allowance $95,000  

    

Total annual average costs $329,400  

Net Present Value for 20 Years of Operation $4,476,653  

NPV plus Capital Cost $13,966,000 

 

3.3.5. Hollow Fibre Nanofiltration (HNF) 

HFN technology utilizes 

modules that look identical 

to ultrafiltration membranes 

(also hollow fibre) but are 

made with a different 

material that includes a 

molecular charge on the 

separation layer of the 

membrane fibers. This 

gives it the ability to reject 

ions based on surface 

charge, typically falling 

under standard nanofiltration. Refer to Figure 5.  

HFN uses pressure, via pumps or gravity, to drive water through a membrane with pore sizes ranging 

from 0.001 to 0.01 microns.  

This technology is effective in the removal of DOC, turbidity, color, and oxidizing metals along with log 

removal of pathogens. It does not use process chemicals, and minimal maintenance cleaning chemicals. 

The protozoan based pathogens are effectively removed with the membrane, thus UV is not required and 

the membrane plus primary chlorination would meet the 2 barriers of treatment, provide 4 log 

reduction/inactivation of viruses and 3 log reduction/inactivation of parasitic cysts, and maintain turbidity 

levels below 1 NTU.  

Figure 5. Hollow Fibre Nanofiltration 



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 46 

 

These membranes also require a backwash system consisting of pumps typically supplied with unit and a 

backwash tank to provide clean water. As the waste stream would be considered very low in 

concentrated waste, it is possible that the system could discharge to the lake. This would require 

permitting by the Ministry of Environment and Climate Change, but the reduced ongoing operational 

and maintenance cost benefits could be significant enough to pursue. The system does require the use of 

caustic and oxidant cleaning agents for periodic deep cleaning.    

The drawbacks with HFN are that the technology is relatively new and has only been around for 10 years, 

are high in capital cost and they typically operate at 75-95% recovery (i.e., 5-25% of raw water is wasted).   

Log reduction credits achieved by conventional filtration presented in Table 16. 

Table 17.  Log reduction credits for pathogen reduction using nanofiltration. 

 

Delco Water was contacted for treatment equipment pricing. Their proposal includes for 2 separate trains, 

each capable of treating 1375m3 net water. This option only provides 50% redundancy due to membranes 

needing to be constantly wet. If one train was to go offline, the system will only provide 50% of the MDD. 

The estimated capital and life cycle costs for a conceptual HNF Plant are presented in Table 18 and 

Table 19. 

  



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 47 

 

 

Table 18.  Estimated Capital Cost for the Conceptual HNFN Plant 

Option 2 – HFNF   

Item Description   

Packaged System – 2 module – 2750 m3/day total $3,900,000 

Building structural, foundation  $924,000 

Building Electrical distribution and Lighting $100,000 

HVAC and plumbing $150,000 

Site Electrical $150,000 

Site Work $308,000 

Wet well (only required if no lower reservoir) $75,000 

Emergency Generator (WTP plant only) $175,000 

Backwash Holding Tank $250,000 

Sludge Holding tank $10,000 

Commissioning $60,000 

BC Hydro Allowance $50,000 

General requirements (15%) $923,000  

Contingency (40%) Rounded to nearest $1000 $2,830,000  

Estimated Capital Cost  $9,905,000 

 

Table 19. Estimated Life Cycle Costs for Operations and Maintenance – HNFN Plant 

Option 2 – HFNF Annual Costs   

Consumables   

Acid/Caustic/Neutralization $30,000  

Sodium Hypochlorite (12% @ 4mg/L) – Disinfection $16,000  

Membrane replacement – every 10 years $65,000  

Energy Consumption   

Pumping and Backwash Systems $20,000  

Maintenance   

Operating staff time for O&M $29,200  

Sludge Disposal $21,000  

General equipment maintenance allowance $98,000  

    

Total annual average costs $279,200  

Net Present Value for 20 Years of Operation $3,794,419  

NPV plus Capital Cost $13,699,000 

 



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 48 

 

3.3.6. Ballasted Flocculation and Sand Filtration 

Ballasted flocculation provides excellent efficiency in clarifying the water by rapidly mixing coagulant and 

flocculant chemicals prior to the clarification stage, which features a specially graded sand (microsand) 

that acts as a ballast, allowing the flocs to stick to the 

sand and settle very rapidly. The clarifier would be 

followed by a rapid sand filter.  Refer to Figure 6. The 

sand is recycled through a cyclone separator at the top of 

the flocculant tank, and sand loss is minimal throughout 

the process.  

The clarification process would be based on two units, 

each designed for 75% of the required capacity to provide 

redundancy. This would be followed by two sand and 

anthracite filters, each capable of treating the full 

treatment flow plus water losses for backwashing. In this 

configuration both filters are completely independent, and 

one can be taken offline (or backwashed while the other 

is in operation). The system uses both a coagulant for clarification and polymer for flocculation.  

Disinfection via sodium hypochlorite takes place after filtration.  

The sand filters require backwashing with an estimated volume of water rejected per backwash per filter 

of 150m3/day. It is proposed that this water be stored in a backwash recovery tank with up to 10% of the 
[...]
molecules in either the liquid or gaseous 

stage can be concentrated. Activated 

carbon can be used to reduce dissolved 

organic carbon (TOC/DOC) and natural 

organic matter (NOM) compounds that 

are generated by decaying vegetation in 

the watershed, which is often the main 

cause of high colour events. For this 

application two sets of three filters are 

considered to provide 100% redundancy. Disinfection via sodium hypochlorite takes place after filtration. 

GAC requires backwashing but not air scouring like normal sand filtration. Overtime, even with 

backwashing, the media will become spent and will need to be replaced with new, virgin or fresh 

reactivated carbon. The spent media would have to be disposed of. The backwash from non-coagulated 

pressure filters is typically not considered a deleterious substance by the Ministry of Environment and 

Climate Change, and should be able to be discharge to ditch, however additional permitting may be 

required with the ultimate receiving environment being fresh water.  

Backwashing would be required every 1 to 2 weeks on a set of three filters. Backwash volumes would be 

approximately 23 m3/filter. It is suggested that each filter would be backwashed at 2.5-day intervals, with 

the backwash being stored and released at 7 lpm to the ditch. Two 13,000L poly tanks would provide 

necessary capacity including some space for sludge. It will be assumed that sludge would need to be 

pumped out once every 2 weeks for this review.   

Figure 7. Pressure Filters 



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 51 

 

As these are pressurized tanks, no clearwell would be required to store treated water and the treated 

water could be discharged directly to the lower reservoir. A clearwell and booster pumps would be 

required if the plant was required to discharge to the upper reservoir directly.  

The main disadvantage of pressure filter use in BC is that they are considered by the Province to be pre-

treatment only. This means that although they are considered filtration, they are not eligible for 

pathogen log credit assignment and requires that the Public Health Engineer will accept using an 

alternate additional disinfection method such as UV, in lieu of a log reduction credit filtration method.   

3.3.8. UV Disinfection 

UV disinfection is recommended to provide the necessary pathogen log reduction credits and minimize 

chlorine disinfection requirements. UV disinfection is an effective treatment process for the inactivation of 

pathogens. UV light inactivates pathogens by damaging their DNA and RNA so that they cannot replicate 

and infect humans. The effectiveness of this inactivation depends on the UV dose.  

One of the advantages of using UV disinfection is that the disinfection by-products typically associated 

with the use of chemical disinfectants such as ozone or chlorine are not formed. Unlike chlorine which 

can be used for both primary and residual disinfection, UV light can only be used for primary disinfection 

as it does not have any residual disinfection capability. 

UV would be a required addition to any of the filtration systems, unless a two-way flow was implemented. 

As two-way flow has been assumed, only the pressure filters require UV.  2 duty and 1 standby UV 

systems have been allotted for, with each providing 1,375m3/day capacity. 

Log reduction credits achieved by UV is presented in Table 22. 



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 52 

 

Table 22.  Log reduction credits for pathogen reduction using UV Disinfection. 

 

Bi-Pure was contacted for treatment option pricing. They provided costs for a complete turnkey solution 

with the treatment system being provided completely installed in a prefabricated building with all process, 

electrical, HVAC and plumbing installed, tested and ready to connect the site service. The estimated 

capital and life cycle costs for a conceptual Pressure Filtration / UV Plant are presented in Table 23 and 

Table 24. 

 

 

 



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 53 

 

Table 23.  Estimated Capital Cost for the Conceptual Ballasted Flocculation and Sand Filtration Plant 

Option 4 - Pressure Filters (Anthracite/GAC)   

Item Description   

Turnkey System - 2 skids of 3 filters- 2750 m3/day/each skid $2,150,000 

Building structural (included), foundation $230,000 

Building Electrical distribution and Lighting INCLUDED 

HVAC and plumbing INCLUDED 

Site Electrical $150,000 

UV (2 duty/1 stndby) $150,000 

Site Work $209,000 

Wet well (only required if no lower reservoir) $75,000 

Emergency Generator (WTP plant only) $150,000 

Backwash Holding tank INCLUDED 

Dirty Backwash Holding Tanks $20,000 

Commissioning $16,000 

BC Hydro Allowance $50,000 

General requirements (5%) - reduced due to turnkey $160,000  

Contingency (40%) Rounded to nearest $1000 $1,008,000  

Estimated Capital Cost  $4,704,000 

 

Table 24.  Estimated Life Cycle Costs for Operations and Maintenance for the Conceptual Ballasted Flocculation and 
Sand Filtration Plant 

Option 4 - Pressure Filters (GAC) Annual Costs   

Consumables   

Coagulant & pH adjustment $0  

Sodium Hypochlorite (12% @ 4mg/L) - Disinfection $16,000  

Media Replacement $75,000  

Energy Consumption   

Pumping, UV, and Backwash Systems  $24,000  

Maintenance   

Operating staff time for O&M $43,800  

Backwash Waste and Spent Media Disposal $50,000  

General equipment maintenance allowance $54,000  

    

Total annual average costs $262,800  

Net Present Value for 20 Years of Operation $3,571,538  

NPV plus Capital Cost $8,276,000 

 



 Our File: 2422-20427-00 |  July 23, 2024 

 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 54 

 

3.3.9. Probable Cost Summary of Treatment Technologies 

Table 25 provides a comparison of the estimated total capital and 20-year net present value of O&M and 20-

year O&M NPV plus capital costs for the four options above. As indicated, Option 4 has the lowest capital, 

O&M total NPV cost.  

Table 25.  Probable Cost Summary 

  
Option 1-

DAF  
Option -2 

HFNF 
Option 3- 

BAF 
Option 4- 
GAC/UV 

     
 

Estimated Capital Costs $9,489,000 $9,905,000 $7,560,000 $4,704,000  

NPV for 20 Years of Operation $4,476,653 $3,794,419 $4,422,292 $3,571,538  

Capital Costs + Net Present O&M Costs $13,966,000 $13,699,000 $11,982,000 $8,276,000  

 

3.3.10.  Comparison of Treatment Technologies 

The treatment system for Sage Mesa needs to be reliable, relatively easy to operate and maintain and be 

relatively compact, given the space limitations of the possible sites for construction.  

A comparative assessment of the options is presented in Table 26 below, which ranks each treatment 

technology in 11 categories, each with a factored level of importance. The importance factors (IF) are 

multiplied by the performance rating (PR) and the cumulative score is presented at the bottom.  

Based on the factors for this community, the pressurized filters using GAC media, UV primary disinfection 

and chlorination for primary and secondary disinfection plant (Option-4) scores the highest and should be 

the preferred option.  

The caveat of this recommendation is that this treatment system should only be considered if a 

new dedicated line is installed (i.e., two-way flow is implemented) to the lower reservoir or upper 

reservoir. The current one-way flow does not allow for sufficient chlorine contact time to the first 

customer to provide the 1-log credit reduction of protozoa necessary to complement the 3-log reduction 

provided by the UV system.  If two-way flow is not installed, then Option 3, ballasted flocculation and sand 

filtration becomes the preferred option.  

 

 



 

 

 

 
Engineering & Financial Assessment of the Sage Mesa Water System 

Prepared for the Regional District of Okanagan-Similkameen 
 

Page 55 
 

  

 

Table 26: Comparison of Water Treatment Technologies 

 

Options Analysis 

Parameter
IF (1) Dissolved Air Flotation (DAF) PR

(2) Hollow Fibre NanoFIltration 

(HFNF) 
PR (3) Ballasted Flocculation (BAF) PR (4) Pressure Filters w/ UV (GAC/ UV) PR Comments

Robust efficacy of filtration in 

meeting 1 NTU for the 4-3-2-1-0 

Rule
10

Relies on stable water source, but should be 

relatively consistent if chemical addition is 

properly monitored and optimized 9

Fully automated process with reliable, consistent 

results
10

Better reaction times to varying raw water 

quality, efficient nutrient, organic and dissolved 

solids removal 9

Hig turbidity spikes results in high backwash 

cycles which increases waste water.
7

All plants can meet the 4,3,2,1,0 rule, but some require more 

attention than others

Pathogen removal for fecal 

coliform, viruses, bacteria , 

cryptosporidium and giardia for 

meeting 4,3,2 and 0 criteria for 4-

3-2-1-0 

10

Generally good in pathogen control.  Well 

proven. Many installations in the region. Only 

requires CL a seond barrier and disinfection for 

virus  (assuming two-way flow to reservoir 

installed).

10

Generally good in pathogen control.  New 

technology, very few installations in the region. 

Only requires CL a seond barrier and disinfection 

(assuming two-way flow to reservoir installed).
10

Generally good in pathogen control.  Well 

proven. Only a few installations in the region. 

Only requires CL a seond barrier and disinfection 

for virus  (assuming two-way flow to reservoir 

installed).

10

No Pathogen control from filtration - requires 

UV disifection in conjunction with Chlorination 

for two barriers. In case of UV failure chlorine 

doasge can compensate but higher DBP potential
8

All systems must be designed and operated to meet the 4-3-2-1-0 

rule. All can meet this but option 4 requires higher cl doisng than 

the others and potentially higher DBP formation.

Operability, complexity of 

controls (SCADA) and level of 

operation intervention
8

Change to influent water quality will have a 

much more immediate impact.  Thus operation 

staff will need to be even more attentive and 

more time in plant is anticipated.  The saturation 

system is more complex thus requiring a higher 

level of service support.  There can be more 

reliance on outside support

7

Fully automated: commissioning and operation 

should be relatively straightforward. Operator 

attendance required during CIP process on a 

monthly to bi-monthly basis. No addition of 

clearwell or booster pumps required if feeding 

lower reservoir.  

8

The advantage of this system is it starts and 

stops very quickly without upset to treated water 

quality.  The experience level in the province for 

this technology is very limited.  This risk is offset 

by strong support provided by the Process 

Suppliers.  

7

Operationally simple and system can be 

automated via dual trains and pressure 

transducers. No addition of clearwell or booster 

pumps required if feeding lower reservoir.  

During high turbidity events, more backwashing 

will be required. 

9

The selected process must be aligned to operator's experience and 

capacity.  In addition, can staff understand the process and address 

issues themselves or is outside support required. Can remote 

controls and monitoring be used to allow simple adjustments to 

address warnings and alarms?

Mechanical and Control 

Complexity and differences in 

operational cost
7

The saturation tank, air compressor, surface 

skimmer add several moving parts to treatment 

and control complexity

7

The feed pumps, recir pumps, backwash pumps, 

air compressor, pneumatic valves all add 

complexity to the system. The controls can also 

be proprietory which can result in specialized 

maintenance call outs. 

6

The introduction of the Microsand and the 

recirculation system adds several wear parts plus 

the system includes more automation to 

maintain the treatment. 7

Although manual control can be utilized, the 

automation of backwash cycles and switch overs 

from duty to standby filters is reommended to 

reduce operator involvement. UV is farly straight 

forward but requires cleaning as well as 

prefilters. GAC needs to be replenished once 

depleted.

7

As a rule of thumb, the less moving parts, the lower the operational 

cost as there are less wear items.  Fewer controls and instrument 

have a similar affect of operational costs as each instrument 

requires continual calibration and periodic replacement.  

Chemical consumption
6

Requires chemical addition for coagulation and 

additional chemicals for pH adjustment. In 

addtion a disinfectant is required. 

7

Although no coagulants are used the system 

does requre  acids and caustics for cleaning and 

neutralizers. In addtion a disinfectant is required. 

8

This process uses the most chemicals, requiring 

coagulant, and polymer flocculant. In addtion 

the system uses microsand.   The raw water 

solids attach to the sand that rapidly settle in the 

specialized clarifier.  The Microsand is 

continually recycled and is not a large impact on 

operational cost

8

Lowest chemical consumption, disinfectent only.  

Although not a chemical the GAC needs 

replenshment when depleted and is a high cost.

6

Chemical costs are an important consideration.  Limited time is 

allocated to this comparison due to the detailing required.   During 

detailed design, this could be the difference between options as 

chemical costs are incurred every day to potentially make a 

considerable change in the overall selection.

Energy Consumption 7

Moderate - although the treatment system has 

one of the lower energy consumptions, the 

addition of required booster pumps to pump to 

either the lower resesrvoir or the upper reservoir  

make this moderate.

7

Although second in cost only to Option 4, this is 

rated moderate as if a lower reservor is 

maintained the system would not require 

booster pumps to discharege to the lower 

reservoir. 

7

Moderate, however the addition of required 

booster pumps to pump to either the lower 

resesrvoir or the upper reservoir  make this 

moderate.

6

Although highest in cost due to the addtion of 

UV, this is rated moderate as if a lower reservor 

is maintained the system would not require 

booster pumps to discharge to the lower 

reservoir. 

7

Options 1 and 3 all require mixing motors. All require and backwash 

pumps. HFNF requires a pressure pump to drive the water through 

the membranes <<<cehck if intak pumps enough>>>.

Redundancy 9

Two 100% DAF units will be included with 

standby pumps and full redundancy in chemical 

feed. All pumps will include a redundant spare.  

There will be full redundancy in chemical feed. 10

System comes in modules with each module 

providing 50% of the capacity. 

7

Two 75% ballasted floc units will be included 

with all the ancillary elements including the floc 

tank, maturation tank and clarifier.  All pumps 

will include a redundant spare.  There will be full 

redundancy in chemical feed and with the 

filtration banks.

10

Two complete separate trains provide 100% 

redundancy. All pumps will include a redundant 

spare.  There will be full redundancy in chemical 

feed. 10

All process must have redundancy of the process elements.  This 

will be a part of the approval process and technology selected must 

meet Ministry guidelines

Relative Capital Costs 8